
 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

FITTING INSTRUCTIONS FOR RSET12BK ADJUSTABLE REARSETS 

FOR TRIUMPH DAYTONA 675 (2008-2011) (FITTING INSTRUCTIONS FOR 

TRIUMPH DAYTONA 675 2012- START ON PAGE 5) 
 

 

 

 

 

 

 

 

 

  

THIS KIT CONTAINS THE ITEMS PICTURED AND LABELLED BELOW. 

DO NOT PROCEED UNTIL YOU ARE SURE ALL PARTS ARE PRESENT. 

 

Please note that the way the kit is packed does not necessarily represent the way of mounting to the bike 

 

THE PARTS SHOWN MAY BE REPRESENTATIVE ONLY (FOR CLARITY OF INSTRUCTIONS ONLY) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

LEFT HAND / GEAR SHIFT SIDE 

 

 

1 

2 

3 

4 1 5 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

 

 

 

 

 

 

 

 

 

 

 

 

RIGHT HAND / BRAKE SIDE 

LEGEND 

ITEM 1= LEFT HAND SIDE FOOT REST ASSEMBLY (x1). 

ITEM 2= GEAR LEVER ASSEMBLY (x1). 

ITEM 3= GEAR SHIFT LINKAGE ROD (WITH BEND) (x1). 

ITEM 4= M6 LEFT HANDED BALL JOINT WITH NUT & SPACER (UPPER) (x1). 

ITEM 5= M8x20mm LONG BUTTON HEAD BOLT (x4). 

ITEM 6= RIGHT HAND SIDE ASSEMBLY (x1). 

ITEM 7= BRAKE LIGHT SWITCH (x1). 

ITEM 8= M8x20mm LONG BUTTON HEAD BOLT (MASTER CYLINDER MOUNT) (x2). 

 

TOOLS REQUIRED 

  8, 10 & 12mm spanners. 

 14mm socket and wrench. 

 Long nose pliers. 

 Set of metric allen keys up to 6mm A/F. 

 Torque wrench up to 20Nm. 

 

TORQUE SETTINGS 

M4 BOLT = 8Nm 

M5 BOLT = 12Nm 

M6 BOLT = 15Nm 

M8 BOLT = 20Nm 

 

 

6 

7 

1 

1 

8 

5 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

 

 

 

 

 

 

 

 

 

PICTURE 1    

   

             PICTURE 2 

 

 

 

 

 

 

 

 

              

PICTURE 3            PICTURE 4 

 

 

 

 

 

 

 

 

 

 

          PICTURE 5                    PICTURE 6     PICTURE 7 

R&G Racing recommends the use of Copper Slip anti-seize grease on all stainless steel bolts. 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

GEAR SHIFT SIDE 
 Remove the original Triumph rearsests. 

 Remove the engine bolt and insert it from the otherside (from right to left) , so that the thread can be connected with 

the frame spacer which is part of the gear lever assembly (item 2), as shown in pictures 1 & 2. 

 Connect the shift side-footrest assembly to the frame using two M8 x 20mm long button head bolts (item 5). 

 Assemble the bent gear linkage rod (item 3) to the gear box arm. Note that the bend on the rod should be at the 

bottom and that there is a spacer between the gear linkage rod and the gear box arm as shown in pictures 3 & 4. 

The top thread in the gear linkage arm has a left handed thread. 

 Connect the gear lever and the gear linkage rod in one of the threaded holes of the gear lever. According to the 

position of the gear linkage rod, you can have either the normal shift pattern (1down – 5 up) or the race shift pattern 

(1up – 5down), as shown in pictures 5 & 6. 

 Bolt on the gear lever and the bush onto the engine bolt. 

 

BRAKE SIDE 
 On the brake side remove the two bolts that secure the brake master cylinder in place. 

 Remove the two bolts that secure the rearset in place on the frame along with the ball joint on the end of the master 

cylinder push rod. 

 Remove the female ball joint from the brake side footrest assembly and fit the female ball joint to the brake master 

cylinder push rod on the bike (do not tighten lock nut at this stage). 

 Mount the brake side footrest assembly to the frame using two M8 x 20mm long button head bolts (item 5). 

 Mount and tighten the brake master cylinder to the footrest assembly using two M8 x 20mm long button head bolts 

(item 8) and tighten. 

 Refit the ball joint as it was removed using the spacer and nut and secure the ball joint. 

 Adjust the new rear set for comfort and position using the two bolts and sub plate.  

 Adjust the brake lever adjustor and tighten all bolts and lock-nuts. 

 

BRAKE LIGHT SENSOR SWITCH 

 Remove the bolt holding the banjo fitting to the end of the master cylinder and replace the bolt with the brake light 

sensor switch using the aluminium sealing washers. PLEASE NOTE YOU WILL HAVE TO BLEED THE 

BRAKING SYSTEM.  
 We recommend cutting the original wiring and using bullet connectors to connect the brake light sensor switch 

wires to the original wiring. 

 Please check operation of brakes and brake light before riding. 

 

 

PLEASE NOTE THAT THE MASTER CYLINDER PRESSURE SHAFT HAS TO BE DIRECTLY IN 

LINE WITH THE MASTER CYLINDER, FAILURE TO DO THIS MAY RESULT IN BRAKE 

FAILURE AND OR JAMMING OF BRAKES. 

 

 

 

 

 

 

 

 

 

 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

Because of the complexity and inherent dangers involved in undertaking any work 

involving the braking system we strongly recommend a qualified mechanic fits/or checks 

after the fitting of this product. 
 

FITTING INSTRUCTIONS FOR RSET12BK ADJUSTABLE REARSETS 

FOR TRIUMPH DAYTONA 675 2012- 
 

 

 

 

 

 

 

 

 

  

THIS KIT CONTAINS THE ITEMS PICTURED AND LABELLED BELOW. 

DO NOT PROCEED UNTIL YOU ARE SURE ALL PARTS ARE PRESENT. 

 

Please note that the way the kit is packed does not necessarily represent the way of mounting to the bike 

 

THE PARTS SHOWN MAY BE REPRESENTATIVE ONLY (FOR CLARITY OF INSTRUCTIONS ONLY) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

LEFT HAND / GEAR SHIFT SIDE 

A 

B 

C 

D 1 E 

5 F 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

RIGHT HAND / BRAKE SIDE 

LEGEND 

ITEM A= LEFT HAND SIDE FOOT REST ASSEMBLY (x1). 

ITEM B= GEAR LEVER ASSEMBLY (x1). 

ITEM C= GEAR SHIFT LINKAGE ROD (STRAIGHT) (x1). 

ITEM D= M6 LEFT HANDED BALL JOINT WITH NUT & SPACER (UPPER) (x1). 

ITEM E= M8x25mm LONG BUTTON HEAD BOLT (x4). 

ITEM F= SPACER 6mm LONG (x4). 

ITEM G= RIGHT HAND SIDE ASSEMBLY (x1). 

ITEM H= EXHAUST MOUNTING BRACKET (x1). 

ITEM I= M8x20mm LONG BUTTON HEAD BOLT (x1). 

ITEM J= M8 WASHER (x1). 

ITWM K= M6x16mm LONG BUTTON HEAD BOLTS (x2). 

ITEM L= BRAKE LIGHT SWITCH (x1). 

ITEM M= M8x20mm LONG BUTTON HEAD BOLT (MASTER CYLINDER MOUNT) (x2). 

 

TOOLS REQUIRED 

  8, 10 & 12mm spanners. 

 T40 & T55 Torx socket and wrench. 

 14mm socket and wrench. 

 Long nose pliers. 

 Set of metric allen keys up to 6mm A/F. 

 Torque wrench up to 20Nm. 

 

TORQUE SETTINGS 

G 

L 

1 

1 

M 

E 

H 

I 

J 

6 K 
6 F 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

M4 BOLT = 8Nm 

M5 BOLT = 12Nm 

M6 BOLT = 15Nm 

M8 BOLT = 20Nm 

 

 

 

 

 

 

 

 

PICTURE A    

 

 

               PICTURE B 

 

 

 

 

 

 

 

 

               

 

 

     PICTURE C           PICTURE D 

 

 

 

 

 

 

 

 

 

 

        PICTURE E                                  PICTURE F   

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

 

 

 

 

 

 

 

 

     PICTURE G      PICTURE H 

R&G Racing recommends the use of Copper Slip anti-seize grease on all stainless steel bolts. 

        GEAR SHIFT SIDE 

 Remove the original Triumph rearsests. On the gear shift linkage rod there are small spring clips securing the ball 

end joint. Remove these using long nose pliers and then pull off of ball joint. The ball joint can then be removed 

from the gear box arm using an 8mm spanner. 

 Remove the engine bolt and insert it from the otherside (from right to left) , so that the thread can be connected with 

the frame spacer, which is part of the gear lever assembly (item B), as shown in pictures A & B. 

 Connect the shift side-footrest assembly to the frame using two M8 x 25mm long button head bolts (item E)  and 

spacers (item F – 6mm long). 

 Assemble the straight gear linkage rod (item C) to the gear box arm. Note that there is a spacer between the gear 

linkage rod and the gear box arm as shown in pictures C & D. The top thread in the gear linkage arm has a left 

handed thread. 

 Connect the gear lever and then fit the gear linkage rod and ball joint to the threaded hole at the end of the gear 

lever (if not already fitted). According to the position of the gear box arm, you can have either the normal shift 

pattern (1down – 5 up) or the race shift pattern (1up – 5down), as shown in pictures E & F. 

 Bolt on the gear lever and the bush onto the engine bolt before tightening. 

 Adjust the new rear set for comfort and position using the two bolts and sub plate.  

 Adjust the gear lever and tighten all bolts and lock-nuts. 

 

BRAKE SIDE 
 On the brake side remove the two bolts that secure the brake master cylinder in place. 

 Remove the bolt that secures the exhaust in place. 

 Remove the two bolts that secure the rearset in place on the frame along with the ball joint on the end of the master 

cylinder push rod. 

 Remove the female ball joint from the brake side footrest assembly and fit the female ball joint to the brake master 

cylinder push rod on the bike (do not tighten lock nut at this stage). 

 Take the brake side footrest assembly and mount the exhaust mounting bracket (item H) to the back side of the 

main plate, using two M6 x 16mm long button head bolts (item K), as shown in picture G. 

 Mount the brake side footrest assembly to the frame using two M8 x 25mm long button head bolts (item E) and 

spacers (item F – 6mm long) as shown in picture H. 

 Mount and tighten the brake master cylinder to the footrest assembly using two M8 x 20mm long button head bolts 

and tighten, ensuring the bolt goes through the steel metalwork that covers the master cylinder and routes the cables 

first. 

 Refit the ball joint as it was removed using the spacer and nut and secure the ball joint. 

 Refit the exhaust bracket to the rearset assembly by fitting one M8 x 20mm long button head bolt (item I) and one 

M8 washer (item J) through the rearset assembly and into the captive nut on the exhaust bracket. 

 Adjust the new rear set for comfort and position using the two bolts and sub plate.  

 Adjust the brake lever adjustor and tighten all bolts and lock-nuts. 

 

 

 

http://www.rg-racing.com/
mailto:info@rg-racing.com


 

R&G Racing 
Unit 1, Shelley’s Lane, East Worldham, Alton, Hampshire, GU34 3AQ 

Tel: +44 (0)1420 89007  Fax: +44 (0)1420 87301  www.rg-racing.com  Email: info@rg-racing.com 

 

BRAKE LIGHT SENSOR SWITCH 

 Remove the bolt holding the banjo fitting to the end of the master cylinder and replace the bolt with the brake light 

sensor switch using the aluminium sealing washers. PLEASE NOTE YOU WILL HAVE TO BLEED THE 

BRAKING SYSTEM.  
 We recommend cutting the original wiring and using bullet connectors to connect the brake light sensor switch 

wires to the original wiring. 

 Please check operation of brakes and brake light before riding. 

 

PLEASE NOTE THAT THE MASTER CYLINDER PRESSURE SHAFT HAS TO BE DIRECTLY IN 

LINE WITH THE MASTER CYLINDER, FAILURE TO DO THIS MAY RESULT IN BRAKE 

FAILURE AND OR JAMMING OF BRAKES. 

 

 

 

 

 

 

 

 

 

 

 

Because of the complexity and inherent dangers involved in undertaking any work 

involving the braking system we strongly recommend a qualified mechanic fits/or checks 

after the fitting of this product. 
Issue 3   14/02/2013    (AR) 

 

CONSUMER NOTICE 
The catalogue description and any exhibition of samples are only broad indications of the Products and R&G may make design changes which do not diminish 

their performance or visual appeal and supplying them in such state shall conform to the order. The Buyer acknowledges no representation or warranty (other 

than as to title) has been given or will apply to the Products other than those in R&G’s order or confirmation and the Buyer confirms it has chosen the Products 

as being of merchantable quality and suitable for its particular purposes. Where R&G fits the Products or undertakes other services it shall exercise reasonable 

skill and care and rectify any fault free of charge unless the workmanship has been disturbed.  The Buyer is responsible for ensuring that the warranty on the 

motorcycle is not affected by the fitting of the Products. On return of any defective Products R&G shall at its option either supply a replacement or refund the 

purchase money but shall not be liable if the Products have been modified or used or maintained otherwise than in accordance with R&G’s or manufacturer’s 

instructions and good engineering practice or if the defect arises from accident or neglect. Other than identified above and subject to R&G not limiting its 

liability for causing death and personal injury, it shall not be liable for indirect or consequential loss and otherwise its liability shall be limited to the amounts 

paid by the Buyer for the Products or the fitting or service concerned. These terms do not affect the Buyer’s statutory rights. 

 

 

R&G RACING RETURNS POLICY (NON-FAULTY GOODS) 

Returns must be pre-authorised (if not pre-authorised the return will be rejected). Goods may only be returned direct to us if they were 
purchased direct from us (customer must prove if necessary).  Otherwise to be returned to original vendor. Goods must be in re-sellable 

condition, in the opinion of R&G Racing. All returns are subject to a 25% restocking and handling fee (25% of the gross value exc. P&P – at 

the prevailing price at time of purchase). The customer must pay any and all carriage charges. No returns of discontinued products, unless 
within 14 days of purchase. This policy does not affect your statutory rights and does not refer to faulty goods. 

 

http://www.rg-racing.com/
mailto:info@rg-racing.com

